
1.015

SECTION/PAGE PART NUMBER DESCRIPTION QTY FIA TYPE QTY 
Ordered

 2021 List 
Price TOTAL

CHASSIS 1.0
Page 7 MONOCOQUE

1 08-01-2021   JS F3 MONOCOQUE 1 1 37,015.93$  $0.00
2 08-01-2022  FRONT CRASH BOX PIN 4 1 20.78$         $0.00
3 08-01-2005  FRONT CRASH BOX BRACKET 4 1 80.88$         $0.00
4 SHCSM6-1.0x50-40 SHCS M6-1.0x50 CUT TO 40 8 1 0.51$          $0.00
5 08-02-9012 SUSPENSION CLEVIS LOWER STEEL KIT 4 1 137.14$       $0.00
6 08-02-2050 TOP HAT WISHBONE CLEVIS 8 1 11.17$         $0.00
7 08-02-9013  SUSPENSION CLEVIS UPPER ALUMINUM KIT 4 1 127.48$       $0.00
8 08-02-2018  TOP HAT CLEVIS UPPER 8 1 11.17$         $0.00
9 08-02-2049 FRONT WISHBONE BRACKET BUSH 8 1 9.14$          $0.00
10 RSWHM8 SCHNORR WASHER M8 52 3 0.51$          $0.00
11 SHCSM8-1.25x40-30 SHCS M8-1.25x40 CUT TO 30 16 3 0.61$          $0.00
13 08-02-2005 FRONT ROCKER SHAFT 2 1 18.74$         $0.00
14 08-02-017 FRONT DAMPER CLEVIS 2 1 66.94$         $0.00
15 FHCSM6-0.8x20 4 3 0.51$          $0.00
16 08-01-002 FRONT DAMPER TANK BRACKET 2 2 101.50$       $0.00
17A 08-01-2013 R/H MIRROR 1 1 130.32$       $0.00
17B 08-01-2019 L/H MIRROR 1 1 130.32$       $0.00
18 08-01-009 SIDE IMPACT STRUCTURE 4 1 656.78$       $0.00
19 SHCSM8-1.25x30 32 1 0.51$          $0.00
20A 08-14-014 R/H SIDEPOD SQUARE BRACKET 1 1 307.34$       $0.00
20B 08-14-015 L/H SIDEPOD SQUARE BRACKET 1 1 307.34$       $0.00
21 SHCSM5-0.8x15 8 3 0.30$          $0.00
22 08-14-025 FLOOR STAY CABLE BRACKET 2 1 15.15$         $0.00
23 08-01-003 HALO 1 1 4,318.53$    $0.00
24 08-01-004 HALO CLEVIS MOUNT 1 1 320.68$       $0.00
25 08-01-005 HALO CLEVIS MOUNT BOLT 1 1 27.75$         $0.00
26 08-01-006 HALO CLEVIS MOUNT NUT 1 1 27.75$         $0.00
27 08-01-010 HALO COVER 1 1 134.65$       $0.00
28 SHCSM8-1.25x25 6 1 0.51$          $0.00
29 SHCSM12-1.75x35 2 3 1.27$          $0.00
30 SHCSM12-1.75x75-60 SHCS M12-1.75x75 CUT AT 60 2 1 3.05$          $0.00
31 08-01-2025 B HALO BOLT 2 1 203.00$       $0.00
32 RSWHM12 SCHNORR WASHER M12 4 1 0.51$          $0.00
33 08-14-2018 WINDSCREEN 1 1 34.97$         $0.00

Total $0.00

Page 8 MONOCOQUE
34A HPD PART   R/H ENGINE MOUNT SUMP 1 1
34B HPD PART L/H ENGINE MOUNT SUMP 1 1
35 08-11-006   B ENGINE LOWER FIXING STUD 6 1 20.30$         $0.00
36 08-11-007   B ENGINE LOWER FIXING STUD SHIM 6 1 3.05$          $0.00
37 WWM10 ONDUFLEX CURVED SPRING WASHER Ø10 6 3 0.51$          $0.00
38 MS20142-6 JETNUT 3/8-24 6 3 1.02$          $0.00
39 08-11-004 B ENGINE UPPER FIXING STUD 1 1 21.87$         $0.00
40 08-11-005 B ENGINE UPPER FIXING STUD SHIM 8 1 3.11$          $0.00
41 08-14-037 B CENTERING PIN 2 1 20.02$         $0.00
42 08-14-016 B  LOCKING ENGINE COVER BRACKET 2 1 38.97$         $0.00
43 01-5000 PROTEX HOOK 2 1 2.46$          $0.00
44 WWM5 ONDUFLEX CURVED SPRING WASHER Ø5 4 3 0.25$          $0.00
45 BHCSM5-0.8x15 4 3 0.76$          $0.00
46 BHCS8-32x0.5 4 3 0.10$          $0.00
47 MS20142-08 JETNUT 8-32 4 3 0.42$          $0.00
48 08-01-2015   MONOCOQUE REAR CLOSING PLATE 1 1 82.72$         $0.00
49 FWM5 FLAT WASHER 32 3 0.25$          $0.00
50 SHCSM5-0.8x16 20 3 0.41$          $0.00
51 08-01-2004   COCKPIT CLOSING PLATE 1 1 16.02$         $0.00
52 SHCSM5-0.8x12 12 3 0.51$          $0.00
53 08-01-2026   REAR ROLL HOOP 1 1 1,172.17$    $0.00
54 SHCSM8-1.25x20 4 1 0.51$          $0.00
55 BHCSM10-1.5x25 4 1 1.25$          $0.00
56 RSWHM10 SCHNORR WASHER M10 2 1 0.51$          $0.00
57 08-11-025   AIR BOX MOUTNING BRACKET EQUIPPED 1 2 25.08$         $0.00
58 BHCSM6-1x12 2 1 0.51$          $0.00

Total $0.00
Page 9 BALLAST

1 08-01-2027   BALLAST FRONT PLATE 1 1 NA
2 08-01-2028   FRONT BALLAST 3 1 NA
3 08-01-2031   BALLAST SPLITTER PLAT 1 1 NA
4 08-01-2032   BALLAST SPLITTER 3 1 NA
5 SHCSM8-1.25 LENGTH OF BOLT DETERMINED BY BALLAST 6 3 NA
6 FWM8 6 3 NA

FRONT 
Page 10 FRONT SUSPENSION

0A 08-02-9001 FRONT UPRIGHT KIT 1 2,837.89$    $0.00
1 08-02-2019   UPRIGHT BARE 1 1 509.38$       $0.00
2 08-02-2020  WHEEL BEARING 1 1 188.59$       $0.00
3 08-02-2022  WHEEL BEARING DISC 1 1 19.13$         $0.00
4 08-02-2021   OUTER WHEEL HUB 1 1 244.77$       $0.00
5 08-02-2043   WHEEL HUB FIXING PLATE 1 1 3.82$          $0.00
6 08-12-2001   WHEEL SPEED SENSOR TARGET 1 1 15.97$         $0.00
7 08-02-2052 C  DRIVE PIN 4 1 15.94$         $0.00
8 08-02-2040   WHEEL SPEED SENSOR SUPPORT SPACER 2 1 9.15$          $0.00
9 08-12-2002   WHEEL SPEED SENSOR SUPPORT 1 1 5.26$          $0.00

10A 08-02-2053   R/H FRONT BRAKE DUCT 1 1 502.92$       $0.00
10B 08-02-2056   L/H FRONT BRAKE DUCT 1 1 502.92$       $0.00
11A 08-02-033_2 RH R/H FRONT STEERING ARM 1 1 -$            $0.00
11B 08-02-033_2 LH L/H FRONT STEERING ARM 1 1 -$            $0.00
12 08-02-2024  B TOP HAT 4 1 11.17$         $0.00
13 08-02-2032   CALIPER SPACER 2 1 49.99$         $0.00

08-02-2032 B CALIPER SPACER W/ SHIELD (REAR LOWER, FWD UPPE 4 1 41.37$         $0.00
14 08-05-4001   CALIPER SCREW 2 1 6.61$          $0.00
15 RSWHM6 SCHNOOR WASHER M6 7 3 0.51$          $0.00
16 SHCSM6-1.0X16 SCREW CHC GR 12.9 M6 Lg 16mm 6 1 0.51$          $0.00
17 RSWHM8 SCHNOOR WASHER M8 8 3 0.51$          $0.00
18 SHCSM8-1.25x50 6 1 0.76$          $0.00
19 SHCSM6-1.0x12 SCREW CHC GR 12.9 M6 Lg 12mm 6 1 0.25$          $0.00
20 FWM5 PLAIN WASHER 2 3 0.25$          $0.00
21 SHCSM5-0.8x35 2 1 0.51$          $0.00
22 FWM6 PLAIN WASHER 4 3 0.25$          $0.00
23 FWM8 PLAIN WASHER 2 3 0.25$          $0.00
25 SHCSM8-1.25x35 SCREW CHC GR 12.9 M8 Lg 35mm 1 1 0.76$          $0.00
26 08-02-2036 SAFETY CLIP 1 1 10.33$         $0.00
27 08-02-9014 WHEEL NUT KIT 1 1 123.00$       $0.00

27-1 08-02-2035 SUPPORT RING 1 1 32.26$         $0.00

FORMULA REGIONAL/F3                                                LIGIER JS F3 CATALOG V3.0



27-2 08-02-2034  CLAMPING RING 1 1 35.95$         $0.00
27-3 08-02-2033  WHEEL NUT 1 1 41.38$         $0.00
27-4 08-02-4004  WHEEL NUT CIRLCLIPS 1 1 0.75$          $0.00

28 08-02-2063 FRONT WHEEL STUD 1 1 244.87$       $0.00
28-1 SHOWN FOR REFERENCE ONLY 1 1 -$                $0.00
28-2 SHOWN FOR REFERENCE ONLY 1 1 -$                $0.00
28-3 SHOWN FOR REFERENCE ONLY 1 1 -$                $0.00

Total $0.00

Page 11 FRONT UPPER 
1 08-02-9003 FRONT UPPER WISHBONE 1 1 959.42$       $0.00
2 NAS1305-19   3 1 2.79$          $0.00
3 AN960-516   5/16 WASHER 3 3 0.15$          $0.00
4 AN960-516   5/16 WASHER 3 3 0.15$          $0.00
5 MS21042-5   JETNUT 5/16-24 3 1 1.02$          $0.00

Total $0.00

Page 12
1A 08-02-9004 R/H FRONT LOWER WISHBONE KIT 1 1 1,025.72$    $0.00
1B 08-02-9005 L/H FRONT LOWER WISHBONE KIT 1 1 1,025.72$    $0.00
2 08-02-2058  TETHER COVER 1 1 91.35$         $0.00
3 08-02-2058   TETHER COVER 1 1 91.35$         $0.00
4 08-01-2000   FRONT WHEEL TETHER 685MM BLUE 2 1 169.45$       $0.00
5 NAS1305-19   2 1 2.79$          $0.00
6 AN960-516 5/16 WASHER 2 3 0.15$          $0.00
7 XAM-5T   ROD END 1 1 24.42$         $0.00
9 AN960-516   5/16 WASHER 2 3 0.15$          $0.00
10 MS21042-5   JETNUT 5/16-24 2 3 1.02$          $0.00
11 08-02-2060   FRONT WHEEL TETHER BUSHING 2 1 29.54$         $0.00
12 FHCSM8-1.25X50 2 1 1.02$          $0.00
13 ABWT10”R”   SPHERICAL BEARING DASH 10 1 1 29.94$         $0.00
14 CIRINT-30 INTERNAL CIRCLIPS Ø30 1 1 1.85$          $0.00
15 08-02-2045   SPHERICAL BEARING DASH 10 LONG SPACER 1 1 31.25$         $0.00
16 08-02-2011   SPHERICAL BEARING DASH 10 SHORT SPACER 1 1 23.24$         $0.00
17 FWM12 FLAT WASHER M12 1 3 0.25$          $0.00
18 RSWHM10 SCHNOOR WASHER M10 1 3 0.51$          $0.00
19 08-02-4019   FRONT LOWER WISHBONE FIXING BOLT 1 1 12.23$         $0.00
20 AN316-5 JAMNUT 5/16-24 1 1 0.51$          $0.00

Total $0.00

Page 13
1A 08-02-9006 R/H FRONT ROCKER KIT 1 1 654.69$       $0.00
1B 08-02-9007 L/H FRONT ROCKER KIT 1 1 654.69$       $0.00
2 08-02-2055   STEERING ARM SPACER 2 1 6.49$          $0.00
3 08-02-2004   FRONT ROCKER HAT 2 1 12.68$         $0.00
4 08-02-2006   NEEDLE STOP 2 1 13.49$         $0.00
5 08-02-2007   THRUST PLATE 2 1 1.99$          $0.00
6 08-02-2009   NEEDLE BEARING 1 1 17.46$         $0.00
7 08-02-2008   ROCKER INNER RING 1 1 9.17$          $0.00
9 SHCS M10-1.5x75-58 SHCS M10-1.5x75 CUT TO 58 1 3 1.52$          $0.00
10 RSWHM10 SCHNOOR WASHER M10 1 3 0.51$          $0.00
11 HM14-10 JETNUT M10-1.5 1 1 3.77$          $0.00

08-02-2010   ADJUSTING SHIM (NOT SHOWN) 1.28$          $0.00
Total $0.00

Page 14 FRONT PUSH ROD
1 08-02-9008 FRONT PUSH ROD KIT 1 1 480.95$       $0.00
2 NAS1305-11 1 1 2.03$          $0.00
3 AN960-516   5/16 WASHER 1 3 0.15$          $0.00
4 AN960-516L   5/16 LIGHT WASHER 2 3 0.15$          $0.00
5 MS21042-5   JETNUT 5/16-24 1 1 1.02$          $0.00
6 08-02-041 PUSH ROD ADJUSTER 1 1 157.30$       $0.00
7 AN316-8   JAMNUT 1/2-20 1 1 1.52$          $0.00
8 AN316-6L   JAM NUT L/H 3/8-24 1 1 1.02$          $0.00
9 XAB-6T   ROD END L/H 1 1 38.39$         $0.00
10 NAS6205-14 NAS6205-14 CUT TO 30.5 1 1 2.42$          $0.00

Total $0.00

Page 15 FRONT TRACK ROD
1 08-02-9009 FRONT TRACK ROD KIT 1 1 256.36$       $0.00
2 A11-616-171-00-A2 STEERING RACK BALL END - LH 1 1 109.61$       $0.00
3 NAS1305-19   1 1 2.79$          $0.00
4 AN960-516   5/16 WASHER 1 3 0.15$          $0.00
5 AN960-516L   5/16 LIGHT WASHER 1 3 0.15$          $0.00
6 MS21042-5   JETNUT 5/16-24 1 1 1.02$          $0.00
9 XAM-6T   ROD END 1 1 34.91$         $0.00

Total $0.00

Page 16 FRONT ANTI ROLL BAR
0 08-02-9010 FRONT ARB LINK KIT 362.57$       $0.00
0 08-02-9015 FRONT ARB BRACKET KIT 78.41$         $0.00
1 08-02-4002   COMBINED BEARING 2 1 20.86$         $0.00
2 08-02-2000  ANTI ROLL BAR THRUST PLATE 2 1 5.70$          $0.00
3 08-02-2062   FRONT ANTI ROLL BAR BRACKET 2 1 55.45$         $0.00
4 08-02-2002   ANTI ROLL BAR CLEVIS 2 1 48.56$         $0.00
5 HXAM-5T   ROD END 2 1 68.17$         $0.00
6 XAB-6T   ROD END LH 2 1 38.39$         $0.00
7 08-02-2001   ANTI ROLL BAR LINK 2 1 44.91$         $0.00
8 SHCSM6-1.0x40 4 1 0.51$          $0.00
9 RSWHM6 SCHNOOR WASHER M6 4 3 0.51$          $0.00
10 08-02-2064  ANTI ROLL BAR CLEVIS SCREW 2 1 4.73$          $0.00
11 NAS1305-14 2 1 2.03$          $0.00
12 AN960-516  5/16 WASHER 4 3 0.15$          $0.00
13 AN960-516L 5/16 LIGHT WASHER 4 3 0.15$          $0.00
14 MS21042-5   JETNUT 5/16-24 4 1 1.02$          $0.00
15 NAS1305-19   2 1 2.79$          $0.00
16 AN316-6 JAM NUT 3/8-24 2 1 0.51$          $0.00
17 AN316-6L JAM NUT L/H 3/8-24 2 1 1.02$          $0.00

SETUP 08-02-9011 M 0.490 FARB 1 331.80$       $0.00
SETUP 08-02-9011 S 0.400 FARB 1 331.80$       $0.00

Page 17 FRONT WHEEL
1 08-02-039   FRONT WHEEL 1 1 370.17$       $0.00

Total $0.00

REAR SUSPENSION 
Page 18

1 08-02-9001 UPRIGHT EQUIPPED WTIH AXLE 1 1 2,837.89$    $0.00
2 08-02-2020   WHEEL BEARING 1 1 188.59$       $0.00

         R/H-L/H FRONT LOWER WISHBONE

       R/H-L/H FRONT ROCKER

         R/H-L/H WHEEL MOUNTING



3 F90577011 REAR WHEEL AXLE 1 1 2,472.97$    $0.00
4 08-02-2021   WHEEL HUB 1 1 244.77$       $0.00
5 08-02-2022   WHEEL BEARING DISC 1 1 19.13$         $0.00
6 08-02-2043   WHEEL HUB FIXING PLATE 1 1 3.82$          $0.00
7 SHCSM8-1.25x70 6 1 1.82$          $0.00
8 RSWHM8 SCHNOOR WASHER M8 12 3 0.51$          $0.00
9 HM14-080 JETNUT M8-1.25 6 1 2.79$          $0.00

10 SHCSM6-1.0x16 6 1 0.51$          $0.00
11 08-02-2032   CALIPER SPACER 2 1 49.99$         $0.00

08-02-2032 B CALIPER SPACER WITH SHIELD 2 1 41.37$         $0.00
12 08-05-4001   A BRAKE CALIPER BOLT 2 1 6.61$          $0.00
13 08-03-2004   A REAR ACKERMAN KIT 1 1 304.25$       $0.00
14 SHCSM8-1.25x30 2 3 0.51$          $0.00
15 08-02-2055   STEERING ARM SPACER 4 1 6.49$          $0.00
16 DRIVESHAFT PLUNGER (NOT SOLD SEPARATELY) 1 1 -$            $0.00
17 08-02-2052 C  DRIVE PIN 4 1 15.94$         $0.00
18 08-02-2036 SAFETY CLIP 1 1 10.33$         $0.00

08-02-2023 UPRIGHT NUT (NOT SHOWN) 1 1 35.53$         $0.00
19 08-02-9014 WHEEL NUT KIT 1 1 123.00$       $0.00

19-1 08-02-2035 SUPPORT RING 1 1 32.26$         $0.00
19-2 08-02-2034 CLAMPING RING 1 1 35.95$         $0.00
19-3 08-02-2033 WHEEL NUT 1 1 41.38$         $0.00
19-4 08-02-4004 WHEEL NUT CIRLCLIPS 1 1 0.75$          $0.00

Total $0.00

Page 19
1 08-03-9007  UPPER REAR WISHBONE KIT 1 1 882.77$       $0.00
2 08-03-037   TETHER COVER 1 1 95.66$         $0.00
3 08-01-2001   UPPER REAR WHEEL TETHER 735MM GREEN 1 1 177.87$       $0.00
4 AN960-516   5/16 WASHER 3 3 0.15$          $0.00
6 AN960-516L   5/16 THIN WASHER 3 3 0.15$          $0.00
7 NAS1305-19   3 1 2.79$          $0.00
8 MS21042-5   JETNUT 5/16-24 3 1 1.02$          $0.00

Total $0.00

Page 20
1A 08-03-9005  R/H REAR LOWER WISHBONE 1 1 1,028.06$    $0.00
1B 08-03-9006 L/H REAR LOWER WISHBONE 1 1 1,028.06$    $0.00
2 ABWT10”R”   SPERICAL BEARING DASH 10 1 1 29.94$         $0.00
3 CIRINT-30 INTERNAL CIRCLIPS Ø30 1 1 1.85$          $0.00
4 08-02-2011  SPHERICAL BEARING DASH 10 SHORT SPACER 1 1 23.24$         $0.00
5 08-02-2045  SPHERICAL BEARING DASH 10 LONG SPACER 1 1 31.25$         $0.00
6 FWM12 FLAT WASHER M12 1 3 0.25$          $0.00
7 08-02-4015   A REAR LOWER WISHBONE FIXING BOLT 1 1 18.22$         $0.00
8 08-01-2002   A LOWER REAR WHEEL TETHER 780MM YELLOW 1 1 197.74$       $0.00
9 08-03-2007   REAR WHEEL TETHER COVER BOTTOM TUBE 1 1 95.66$         $0.00

10 XAM-5T   ROD END 1 1 24.42$         $0.00
AN316-6 JAMNUT 3/8-24 (NOT SHOWN) 1 1 0.51$          $0.00

11 AN960-616   3/8 WASHER 1 3 0.15$          $0.00
12 AN960-616L   3/8 THIN WASHER 1 3 0.15$          $0.00
13 MS21042-6 JETNUT 3/8-24 1 1 1.02$          $0.00
14 NAS1305-19   1 1 2.79$          $0.00
15 HXAM-8T   ROD END DASH 8 1 1 79.17$         $0.00
16 AN316-10   JAM NUT 5/8 UNF 1 1 4.06$          $0.00
17 08-03-038   HXAM-8T BEARING BUSH 2 1 12.18$         $0.00
18 NAS6606-26 1 1 3.81$          $0.00
19 MS21042-5 JETNUT 5/16-24 1 1 1.02$          $0.00
20 AN960-516 5/16 WASHER 1 3 0.15$          $0.00

Total $0.00

Page 21 REAR ROCKER
1 08-03-9003 REAR ROCKER KIT (LH & RH) 1 1 529.41$       $0.00
2 08-02-2055   STEERING ARM SPACER 4 1 6.49$          $0.00
3 08-02-2007   THRUST PLATE 2 1 1.99$          $0.00
4 08-02-2006   NEEDLE STOP 2 1 13.49$         $0.00
5 08-02-2004   FRONT ROCKER HAT 1 1 12.68$         $0.00
6 08-02-2008   ROCKER INNER RING 1 1 9.17$          $0.00
7 08-02-2009   NEEDLE BEARING 1 1 17.46$         $0.00
8 08-02-2010   ADJUSTING SHIM 1 1 1.28$          $0.00
9 HM14-10 JETNUT M10-1.5 1 1 3.77$          $0.00

Total $0.00

Page 22 REAR PUSHROD
1 08-03-9008 REAR PUSH ROD KIT 1 1 481.97$       $0.00
2 AN316-8   JAMNUT 1/2-20 1 1 1.52$          $0.00
3 08-02-2044 C.1 PUSH ROD ADJUSTER 1 1 157.30$       $0.00
4 XAB-5T ROD END L/H 1 1 25.69$         $0.00
5 AN316-6L   JAM NUT L/H 3/8-24 1 1 1.02$          $0.00
6 NAS1305-19   1 1 2.79$          $0.00
7 AN960-516   5/16 WASHER 2 3 0.15$          $0.00
8 AN960-516L   5/16 THIN WASHER 2 3 0.15$          $0.00
9 MS21042-5   JETNUT 5/16-24 2 1 0.15$          $0.00
10 NAS1305-11 1 1 2.03$          $0.00

Total $0.00

Page 23 REAR TRACK ROD
1 08-03-9009 REAR TRACK ROD KIT 1 1 297.19$       $0.00
2 AN316-8   JAMNUT 1/2-20 1 1 1.52$          $0.00
3 08-02-041   PUSH ROD ADJUSTER 1 1 157.30$       $0.00
4 AN316-8L   JAM NUT L/H 3/8-24 1 1 1.52$          $0.00
5 XAB-5T   ROD END L/H 1 1 25.69$         $0.00
6 AN960-516   5/16 WASHER 1 3 0.15$          $0.00
7 AN960-516L   5/16 THIN WASHER 1 3 0.15$          $0.00
8 MS21042-5   JETNUT 5/16-24 1 1 1.02$          $0.00
9 NAS1305-19   1 1 2.79$          $0.00
10 AN960-516 5/16 WASHER 1 3 0.15$          $0.00
11 AN960-516L 5/16 THIN WASHER 1 3 0.15$          $0.00
12 MS21042-5 JETNUT 5/16-24 1 1 1.02$          $0.00
13 NAS1305-10 1 1 1.99$          $0.00

Total $0.00

Page 24 REAR ANTI ROLL BAR
08-03-9010 REAR ARB LINK KIT 167.41$       $0.00
08-03-9011 REAR ARB BRACKET KIT 113.89$       $0.00

1 08-03-028   REAR ANTI ROLL BAR SUPPORT 2 1 54.64$         $0.00
2 08-02-4002 COMBINED BEARING 2 1 20.86$         $0.00
3 08-02-2000 ANTI ROLL BAR THRUST PLATE 2 1 5.70$          $0.00
4 RSWHM6 SCHNORR WASHER M6 4 3 0.51$          $0.00
5 SHCSM6-1.0x20 4 1 0.25$          $0.00
6 08-02-2002 ANTI ROLL BAR CLEVIS 2 1 48.56$         $0.00
7 08-02-2064 ANTI ROLL BAR CLEVIS SCREW 2 1 4.73$          $0.00
8 08-03-027   REAR ANTI ROLL BAR LINK 2 1 25.63$         $0.00

         REAR UPPER WISHBONE

        R/H-L/H REAR LOWER WISHBONE



9 XAB-5T ROD END L/H 2 1 25.69$         $0.00
10 XAM-5T ROD END 2 1 24.42$         $0.00
11 AN316-6 JAM NUT 3/8-24 2 1 0.51$          $0.00
12 AN316-6L JAM NUT L/H 3/8-24 2 1 1.02$          $0.00
13 AN960-516 5/16 WASHER 4 3 0.15$          $0.00
14 NAS1305-14 2 1 2.03$          $0.00
15 MS21042-5 JETNUT 5/16-24 2 1 1.02$          $0.00
16 AN960-516 5/16 WASHER 2 3 0.15$          $0.00
17 AN960-516L 5/16 THIN WASHER 2 3 0.15$          $0.00
18 MS21042-5 JETNUT 5/16-24 2 1 1.02$          $0.00
19 NAS1305-19 2 1 2.79$          $0.00

08-03-9004 S 0.350 RARB 1 295.03$       $0.00
08-03-9004 M 0.425 RARB 1 295.03$       $0.00
08-03-9004 H 0.520 RARB 1 295.03$       $0.00

Page 25 REAR WHEEL
1 08-03-043   REAR WHEEL 1 1 370.17$       $0.00

Total $0.00

STEERING 4.0
Page 26 STEERING SYSTEM

1 08-04-2004   STEERING RACK 1 1 2,765.99$    $0.00
2 CCF4-04-015 STEERING RACK .600 SPACER 2 1 11.11$         $0.00
3 RDS-072-128-25 PLUNGER BELLEVILLE WASHER 2 1 2.54$          $0.00
4 A11-616-120-00-A3 PLUNGER SHOE 2 1 12.97$         $0.00
5 A11-616-171-00-A2 BALL END L/H 2 1 109.61$       $0.00
6 A11-616-101-00-A2 SOCKET NUT 2 1 43.99$         $0.00
7 08-04-2021   STEERING SENSOR BRACKET 1 1 9.98$          $0.00
8 08-04-2010   STEERING SENSOR SUPPORT 1 1 6.97$          $0.00
9 08-04-2012   STEERING SENSOR ROD SPACER 1 1 40.68$         $0.00
10 08-04-2013   STEERING RACK BRACKET M8 STUD 2 1 6.74$          $0.00
11 SHCSM8-1.25x90 3 1 1.17$          $0.00
12 SHCSM8-1.25x90 1 1 1.17$          $0.00
13 08-04-2008   STEERING RACK BRACKET FRONT PART 2 1 80.32$         $0.00
14 08-04-2015   STEERING RACK BRACKET REAR PART 2 1 64.36$         $0.00
15 08-04-2009   STEERING SENSOR SUPPORT 1 1 46.49$         $0.00
16 FHCSM4-0.7x12 1 3 0.51$          $0.00
17 NILNM4X.7 NYLOCK M4 1 3 0.25$          $0.00
18 RSWHM8 SCHNORR WASHER M8 7 3 0.51$          $0.00
19 HM14-080 JETNUT M8-1.25 5 1 2.79$          $0.00
20 AN316-6L JAMNUT L/H 3/8-24 2 1 1.02$          $0.00
21 SHCSM4-0.7x10 2 1 0.25$          $0.00
22 NILNM4X.7 NYLOCK M4 2 3 0.25$          $0.00

Total $0.00

Page 27 STEERING SYSTEM
23 08-04-2023   STEERING COLUMN BEARING RING 2 1 43.63$         $0.00
24 08-04-2024   STEERING COLUMN BEARING RING SUPPORT 1 1 12.18$         $0.00
25 CIREXT27-01 EXTERNAL CIRCLIPS Ø27 1 3 9.80$          $0.00
26 RSWHM6 SCHNORR WASHER M6 6 3 0.51$          $0.00
27 RSWHM5 SCHNORR WASHER M5 10 3 0.51$          $0.00
28 FWM5 FLAT WASHER M5 4 3 0.25$          $0.00
29 SHCSM5-0.8x16 4 3 0.41$          $0.00
30 08-04-9001 RADIAL BEARING SUPPORT KIT 1 1 78.36$         $0.00
31 08-04-4000   RADIAL BEARING 1 1 13.59$         $0.00
32 NA NA -$            $0.00
33 08-04-2006   STEERING COLUMN REAR PART KNUCKLE 1 1 126.50$       $0.00
34 08-04-2011   SADDLE WASHER 4 1 11.23$         $0.00
35 08-04-9002  SPHERICAL BEARING SUPPORT KIT 1 1 145.28$       $0.00
36 08-12-042   DOWNLOAD CONNECTOR BRACKET 1 1 7.69$          $0.00
37 SHCSM6-1.0x25 2 3 0.30$          $0.00
38 SHCSM6-1.0x50-35 SHCS M6-1.0x50 CUT TO 35 2 1 0.51$          $0.00
39 HM14-060 JETNUT M6-1.0 2 1 1.78$          $0.00
40 FWM3 FLAT WASHER M3 4 3 0.25$          $0.00
41 SHCSM3-0.5x10 SCREW CHC GR 12.9 M3 Lg 10mm 4 1 0.25$          $0.00
42 SHCSM6-1.0x20 2 1 0.25$          $0.00
43 SHCSM8-1.25x45-30 SHCS M8-1.25x45 CUT TO 30 1 1 3.15$          $0.00
44 FWM8 FLAT WASHER M8 2 3 0.25$          $0.00
45 08-04-2014   SPHERICAL BEARING 1 1 33.56$         $0.00
46 08-04-4003   NEEDLE BEARING 1 1 22.64$         $0.00
47 CIRINT32-01 INTERNAL CIRCLIPS Ø32 1 1 1.48$          $0.00
48 FWM6 FLAT WASHER M6 1 3 0.25$          $0.00
56 08-04-2032   STEERING COLUMN 1 1 863.70$       $0.00

56-1 08-04-2027  STEERING COLUMN 1 1 -$            $0.00
56-2 08-04-2022  STEERING COLUMN FRONT PART 1 1 -$            $0.00
56-3 08-04-2025  COLLAPSIBLE TUBE 1 1 -$            $0.00
56-4 08-04-2028  STEERING COLUMN SCREW 1 1 -$            $0.00
56-5 08-04-2026  COLLAPSIBLE TUBE SPACER 1 1 -$            $0.00
56-6 RSWHM6 SCHNORR WASHER M6 1 3 0.51$          $0.00

Total $0.00

Page 28 STEERING SYSTEM
49 LL_410-100-001 QUICK RELEASE 1 1 212.14$       $0.00
50 08-04-2029   STEERING WHEEL SPACER 1 1 95.87$         $0.00
51 08-04-2030 STEERING WHEEL SODEMO 1 1 2,824.37$    $0.00
52 INCLUDED WITH STEERING WHEEL 1 1 -$            $0.00
53 SHCSM5-0.8x35 3 1 0.51$          $0.00
54 SHCS10-32x1.25 3 1 0.32$          $0.00
55 MS21042-3 JETNUT 10-32 3 1 0.54$          $0.00
27 AN960-10L WASHER THIN -10 3 1 0.15$          $0.00
28 RSWHM5 SCHNOOR WASHER M5 3 1 0.51$          $0.00

Total $0.00

BRAKE 5.0
Page 29

1A 280.28.0042.462 BRAKE Disc - RH - V3 - F3 1 1 382.06$       $0.00
1B 280.28.0042.452 BRAKE Disc - LH - V3 - F3 1 1 382.06$       $0.00
2 176.601.130.15 BRAKE Hat - with Retaining Ring 1 1 369.86$       $0.00
4A 08-05-2005 R/H FRONT CALIPER 1 1 989.63$       $0.00

08-05-2007 R/H REAR CALIPER 1 1 989.63$       $0.00
4B 08-05-2004 L/H FRONT CALIPER 1 1 989.63$       $0.00

08-05-2006 L/H REAR CALIPER 1 1 989.63$       $0.00
5 RST2 BRAKE PAD 2 1 377.19$       $0.00

RST4 BRAKE PAD 2 1 377.19$       $0.00
Total $0.00

TRANSMISSION 
Page 31 BELLHOUSING

1 08-06-002   MACHINED GEARBOX BELLHOUSING 1 1 1,658.87$    $0.00
2 08-06-006 B GEARBOX FIXING STUD 2 1 31.58$         $0.00
3 08-02-9012 SUSPENSION CLEVIS LOWER STEEL KIT 2 1 169.11$       $0.00
4 08-02-2050 TOP HAT WISHBONE CLEVIS 4 1 11.17$         $0.00
5 08-03-034   WHEEL CABLE FIXING COIL 4 1 25.56$         $0.00

                R/H-L/H FRONT BRAKE SYSTEM



6 08-06-011 B  WATERPIPE BRACKET BELLHOUSING 1 1 54.39$         $0.00
7 08-14-025 B  FLOOR STAY CABLE BRACKET 2 1 29.75$         $0.00
8 SHCSM8-1.25x20 4 1 0.51$          $0.00
9 RSWHM8 SCHNORR WASHER M8 4 3 0.51$          $0.00
10 SHCSM6-1.0x16 2 1 0.51$          $0.00
11 HM14-100 JETNUT M10-1.5 2 1 3.05$          $0.00
12 SHCSM5-0.8x12 2 1 0.51$          $0.00
13 AN815-03D DASH 3 ADAPTATOR 0.065 W/ REDUCER 1 1 3.69$          $0.00
14 CCW-03 COPPER CRUSH WASHER 03 1 1 0.93$          $0.00
15 HPD SUPPLY GASKET BELLHOUSING_ENGINE 1 1 -$                $0.00
16 SHCSM10-1.5x75-62 SHCSM10-1.5x75 CUT TO 62 2 1 3.81$          $0.00
17 08-06-014   SPACER FLAT FLOOR 2 1 31.07$         $0.00
18 FHCSM6-1.0x25 4 1 0.51$          $0.00

Total $0.00

Page 32 GEARBOX
1 08-06-005   JS F3 GEARBOX 1 1 12,312.97$  $0.00
2 08-06-010   RELEASE BEARING SUPPORT 1 1 180.58$       $0.00
3 60-1200 RELEASE BEARING 1 1 312.58$       $0.00
4 08-06-007   UPPER GEARBOX FIXING STUD 2 1 37.53$         $0.00
5 08-06-006   GEARBOX FIXING STUD 2 1 31.58$         $0.00
6 08-06-009   GEARBOX CENTERING BUSH 2 1 20.82$         $0.00
7 08-14-046   BV-EXTRACTOR LOWER BRACKET 1 1 72.43$         $0.00
8A 08-14-044   R/H BV-DIFFUSOR BRACKET 1 1 25.16$         $0.00
8B 08-14-045   L/H BV-DIFFUSER BRACKET 1 1 25.16$         $0.00
9 08-03-021  LOWER WISHBONE BRACKET 2 1 145.15$       $0.00
10 08-03-036   REAR DAMPER CLEVIS 2 1 72.71$         $0.00
11 CCF4-12-007 SWIRL POT 1 1 272.95$       $0.00

MOR-85282-A.1 OIL SWIRL POT CAP 1 1 30.45$         $0.00
12 SHCSM10-1.5x65 2 1 1.27$          $0.00
13 F9022106 BREATHER ADAPTOR 1 1 19.15$         $0.00
14 9999683 BREATHER HOSE FITTING 1 1 4.10$          $0.00
15 HM14-100 JETNUT M10-1.5 4 1 3.05$          $0.00
16 SHCSM6-1.0x15 9 1 0.26$          $0.00
17 SHCSM7-1.0x16 3 1 8.12$          $0.00
18 RSWHM6 SCHNORR WASHER M6 7 3 0.51$          $0.00
19 SHCSM8-1.25x20 22 1 0.51$          $0.00
20 FWM8 FLAT WASHER M8 4 3 0.25$          $0.00
21 RSWHM8 SCHNORR WASHER M8 4 3 0.51$          $0.00
22 FWM8 FLAT WASHER M8 18 3 0.25$          $0.00

Total $0.00

Page 33 GEARBOX
23 08-03-2001   A REAR ROCKER AXLE STUD 2 1 78.16$         $0.00
24 08-03-2000   A REAR ROCKER AXLE 2 1 69.68$         $0.00
25 08-03-030   B SUSPENSION CLEVIS SPACER (THICK) 2 1 6.87$          $0.00
26 08-02-9013 SUSPENSION CLEVIS UPPER ALUMINIUM KIT 4 1 127.48$       $0.00
27 08-02-2018 TOP HAT CLEVIS UPPER 8 1 11.17$         $0.00
30 08-03-031   B SUSPENSION CLEVIS SPACER (THIN) 2 1 10.29$         $0.00
31 9999256 DASH 06 TO M16 ADAPTOR 1 1 15.59$         $0.00
32 CCW-06 COPPER CRUSH WASHER -6 1 1 0.88$          $0.00
33 AN929-12D DASH 12 PLUG 1 1 7.12$          $0.00

0206003 INPUT SHAFT SEAL (NOT SHOWN) 1 16.13$         $0.00
F9057016 REAR HOUSING COVER 1 1,738.34$    $0.00

Total $0.00
DRIVESHAFT

Page 34

PEDALS 7.0
Page 35 PEDAL BOX

1 72-603-TRD PEDAL ASSEMBLY TRD 1 1 465.62$       $0.00
2 BRAKE BIAS CABLE END INCLUDED W/ BIAS CABLE 1 1 -$            $0.00
3 72-792 DRIVE BY WIRE LINKAGE 1 1 164.07$       $0.00
4 08-02-2016 WEGDE HEEL 1 1 18.92$         $0.00
5 72-577 BRAKE RESEVOIR 1 1 154.15$       $0.00
6 FWM8 FLAT WASHER M8 8 3 0.25$          $0.00
7 RSWHM8 SCHNORR WASHER M8 8 3 0.51$          $0.00
8 SHCSM8-1.25x16 2 1 0.51$          $0.00
9 SHCS1/4-28x4 2 1 1.52$          $0.00
10 SHCSM8-1.25x35 4 1 0.76$          $0.00
11 08-07-4000 DOUBLE BANJO SCREW 2 1 6.50$          $0.00
12 08-07-4001 ADAPTOR M10x1 BANJO 2 1 30.92$         $0.00
13 08-07-4002 ADAPTOR DOUBLE BANJO 1 1 17.89$         $0.00
14 08-07-4003 ADAPTOR SINGLE BANJO 1 1 7.63$          $0.00
15 CCW-03 COPPER CRUSH WASHER -03 7 1 0.93$          $0.00
16 CCW-04 COPPER CRUSH WASHER -04 3 1 -$            $0.00
17 08-07-4006 ADAPTOR DASH 04 3 1 7.89$          $0.00
18 08-07-4007 ADAPTOR DASH 03 1 1 7.89$          $0.00
19 BBA36 BRAKE BIAS CABLE 1 1 82.01$         $0.00

OPTIONAL MASTER CYLINDERS -$            $0.00
76-625 0.625 MASTER CYLINDER 1 137.11$       $0.00
76-700 0.700 MASTER CYLINDER 1 137.11$       $0.00
76-750 0.750 MASTER CYLINDER 1 137.11$       $0.00
76-812 0.8125 MASTER CYLINDER 137.11$       $0.00
76-875 0.875 MASTER CYLINDER 137.11$       $0.00

Total $0.00

HYDRAULICS 8.0
Page 36 BRAKE LINE

1 08-08-2000 BRAKE HOSE CHAMBER -> MC 2 1 49.43$         $0.00



2 08-08-2002 L/H & R/H FRONT BRAKE HOSE 2 1 62.64$         $0.00
3 08-08-2003 MONOCOQUE REAR BRAKE HOSE 1 1 71.84$         $0.00
4 ONR-B02 R/H REAR BRAKE HOSE 1 1 90.34$         $0.00
5 ONR-B01 L/H REAR BRAKE HOSE 1 1 75.36$         $0.00
6 08-08-4000 REAR BRAKE HOSE TEE 1 1 54.93$         $0.00
7 NOT USED NOT USED -$            $0.00
8 SHCS M5-0.8x20 1 3 0.51$          $0.00

Total $0.00

Page 37 CLUTCH LINE
1 08-08-2000   BRAKE HOSE CHAMBER -> MC 1 1 49.43$         $0.00
2 08-08-2004   CLUTCH HOSE MC -> NEUTRAL VALVE 1 1 45.35$         $0.00
3 08-08-2005   CLUTCH HOSE VALVE -> BELLHOUSING 1 1 36.51$         $0.00
4 08-08-001-01   A CLUTCH RELEASE HOSE 1 1 24.12$         $0.00
5 08-08-001-02   A CLUTCH BLEED HOSE 1 1 32.26$         $0.00
6 08-08-4001   NEUTRAL VALVE 1 1 144.63$       $0.00
7 08-02-2027   NEUTRAL VALVE SUPPORT 1 1 12.18$         $0.00
8 SHCS M3-0.5x25 2 1 0.51$          $0.00
9 08-08-4002  P CLAMP 1 1 -$            $0.00
10 SHCS M5-0.8x12 1 1 0.51$          $0.00
11 08-06-4001   CLUTCH BLEED HOSE BASE 1 1 45.24$         $0.00
12 SHCS M4-0.7x15 2 1 0.25$          $0.00
13 08-08-2008 NEUTRAL VALVE CABLE 77.39$         $0.00

13-1 08-08-2006  NEUTRAL VALVE CABLE (Not Available) 1 1 -$            $0.00
13-2 08-08-2007  NEUTRAL VALVE CABLE SUPPORT (Not Available) 1 1 -$            $0.00
13-3 08-08-4004  NEUTRAL VALVE CABLE CLAMP (Not Available) 1 1 -$            $0.00

Total $0.00

COOLING 9.0
Page 38

1 CR-CC-P1058 R/H RADIATOR 1 1 2,058.48$    $0.00
2 OR05-09-019 RADIATOR BUSH 7 1 25.17$         $0.00
3 SHCS M6-1.0x10 7 1 0.25$          $0.00
4 ONR-T007   BACK MONOCOQUE WATER PIPE 1 1 125.09$       $0.00
5 E180.38 HOSE-SILICONE-180 DEGREE (UNTRIMMED) 1 1 29.44$         $0.00
6 505-1224 HOSE CLAMP SIZE 24 18 3 2.78$          $0.00
7 SHS38 SILICONE STRAIGHT LENGTH 70 MM 1 1 13.70$         $0.00
8 E45.38 HOSE-SILICONE-45 DEGREE (UNTRIMMED) 1 1 24.85$         $0.00
9 ONR-T009 OUTLET EXCHANGER CROSSOVER PIPE 1 1 157.33$       $0.00
10 08-09-013 C F3 WATER TANK 1 1 350.10$       $0.00
11 SERF50-70 HOSE BAND 50-70 (FOR HEADER/RECOVERY TANK) 2 3 0.55$          $0.00
12 ONR-B02 R/H RAD BLEED 1 2 90.34$         $0.00
13 ONR-006 HEAD BLEED 1 2 76.38$         $0.00
14 LAF03-01 L/H RADIATOR AIR BLEED HOSE TO TEE 1 2 60.90$         $0.00
15 ONR-004B HEADER TANK TO LOWER WATER PIPE 1 1 138.82$       $0.00
16 08-09-034 RECOVERY TANK 1 1 234.47$       $0.00
17 AN815-03D DASH 3 ADAPTOR 0.065 RESTRICTOR 2 1 3.69$          $0.00
18 08-09-035 RECOVERY FEED LINE (NOT SHOWN) 4 1 -$            $0.00
19 08-09-033 HEADER TANK MOUNT (NOT SHOWN) 1 1 85.39$         $0.00

Total $0.00

Page 39
19 E45.38 HOSE-SILICONE-45 DEGREES (UNTRIMMED) 4 1 24.85$         $0.00
20 E45.38 HOSE-SILICONE-45 DEGREES (UNTRIMMED) 1 1 24.85$         $0.00
21 HPD SUPPLIED ENGINE OUTLET FLANGE 1 1 -$            $0.00
22 E90.38 HOSE-SILICONE-90 DEGREES (UNTRIMMED) 1 1 25.31$         $0.00
23 ONR-T002 ENGINE OUTLET TO L/H RADIATOR 4 1 139.28$       $0.00
24 ONR-T003 OUTLE L/H RADIATOR TO BACK MONOCOQUE TUBE 1 1 100.49$       $0.00
25 CR-CC-P1057 L/H RADIATOR 1 1 1,684.73$    $0.00
26 SHCS 1/4-20x.625 3 1 0.29$          $0.00
27 AN960-416L WASHER THIN 1/4 3 3 0.17$          $0.00
28 LAF03-01 LH RADIATOR BLEED HOSE TO TEE 1 1 60.90$         $0.00
29 CPL-824-03 -3 TEE FITTING 1 1 17.45$         $0.00
30 LAF03-02 LH TEE TO HEADER TANK 1 1 86.02$         $0.00

Total $0.00

Page 40 ENGINE OIL COOLING
1 CR-CC-N1204 OIL HEAT EXCHANGER 1 1 1,031.28$    $0.00
2 08-09-016   EXCHANGER BRACKET 1 1 243.60$       $0.00
3 NOT USED 2 3 -$            $0.00
4 NOT USED 4 3 -$            $0.00
5 CCF4-12-001 CATCH TANK 1 1 279.26$       $0.00
6 HPD SUPPLIED ENGINE OIL INLET HOSE 1 1 -$            $0.00
7 HPD SUPPLIED ENGINE OIL RETURN HOSE 1 1 -$            $0.00
8 HPD SUPPLIED ENGINE OIL RETURN HOSE 1 1 -$            $0.00
9 HPD SUPPLIED EXCHANGER TO ENGINE 1 1 -$            $0.00

Total $0.00

Page 41 GEARBOX OIL 
1 50-616-7612   GEARBOX COOLER 1 1 218.10$       $0.00
2A 08-09-029   R/H GEARBOX OIL COOLER MOUNT 1 1 36.87$         $0.00
2B 08-09-030   L/H GEARBOX OIL COOLER MOUNT 1 1 37.13$         $0.00
3 08-14-057   GEARBOX OIL COOLER PLATE 2 1 8.60$          $0.00
4 ONR-015 GEARBOX PICKUP TO PUMP HOSE 1 1 90.34$         $0.00
5 ONR-014 GEARBOX COOLER RETURN HOSE 1 1 189.47$       $0.00
6 ONR-013 GEARBOX PUMP TO COOLER HOSE 1 1 171.83$       $0.00
7 SHCS M6-1.0x12 8 3 0.25$          $0.00
8 HM14-060 JET NUT M6X100 8 3 1.78$          $0.00
9 SHCS M6-1.0x16 4 3 0.51$          $0.00

Total $0.00

ENGINE 10.0
Page 42 HPD ENGINE

1 JS F3 HPD ENGINE 1 1 -$            $0.00
2 HPD SUPPLIED FRONT UPPER ENGINE MOUNT 1 1 -$            $0.00
3 SHCS M10-1.25x60 4 1 1.27$          $0.00
4 RSWHM10 SCHNORR WASHER M10 4 3 0.51$          $0.00
5 HPD SUPPLIED AIR BOX TURBO INLET 1 1 -$            $0.00
6 HPD SUPPLIED AIR BOX LOWER PART 1 1 -$            $0.00
7 HPD SUPPLIED AIR BOX UPPER PART 1 1 -$            $0.00
8 HPD SUPPLIED AIR FILTER 1 1 -$            $0.00
9 HPD SUPPLIED AIR BOX FIXING COIL 8 1 -$            $0.00
10 HPD SUPPLIED O RING 4 2 -$            $0.00
11 HPD SUPPLIED BHCS 10-32x0.25 8 1 -$            $0.00
12 BHCS M5-0.8x20 2 1 0.25$          $0.00
13 08-11-010   EXHAUST 1 1 943.95$       $0.00
14 HPD SUPPLIED CLUTCH 1 1 -$            $0.00
15 HPD SUPPLIED CLUTCH BOLT 6 1 -$            $0.00
16 HPD SUPPLIED CLUTCH WASHER 6 1 -$            $0.00
17 SHCS M8-1.25x16 2 1 0.51$          $0.00
18 RSWHM8 SCHNORR WASHER M8 2 3 0.51$          $0.00

Total $0.00

                             WATER COOLING SYSTEM

WATER COOLING SYSTEM



ENGINE 11.0
Page 43 ENGINE MOUNTING

1 08-11-002   R/H UPPER FRAME HPD F3 ENGINE 1 1 355.00$       $0.00
2 08-11-003   L/H UPPER FRAME HPD F3 ENGINE 1 1 385.00$       $0.00
3 SHCS M8-1.25x20 2 1 0.51$          $0.00
4 RSWHM8 SCHNORR WASHER M8 15 3 0.51$          $0.00
5 SHCS M8-1.25x40 11 1 0.61$          $0.00
6 SHCS M8-1.25x60 1 1 1.02$          $0.00
7 SHCS 7/16-14x2.0 4 1 1.72$          $0.00
8 AN960-716L 7/16" THIN WASHER 6 3 0.15$          $0.00
10 SHCS 3/8-24x1.5 2 1 0.69$          $0.00
11 AN960-616L 3/8" THIN WASHER 3 3 0.15$          $0.00
12 SHCS 1/2-13x4.5 1 1 8.12$          $0.00
13 SHCS 1/2-13x3.5 1 1 1.52$          $0.00
14 37187000 NYLOCK NUT 1/2-13 2 3 0.63$          $0.00
15 AN960-816L 1/2" THIN WASHER 4 3 0.15$          $0.00
16 SHCS 1/2-13x2.25 2 1 2.13$          $0.00
17 SHCS M10-1.25x40 1 1 0.66$          $0.00

Total $0.00

Page 44 AIR SYSTEM
1 CR-CC-P1059 INTERCOOLER 1 1 1,717.92$    $0.00
2 08-11-015   BELLHOUSING TO THROTTLE BODY TUBE 1 1 314.26$       $0.00
3 ONR-T001 INTERCOOLER OUTLET TO BELLHOUSING TUBE 1 1 186.38$       $0.00
4 08-11-017   TURBO TO INTERCOOLER TUBE 1 1 344.09$       $0.00
5 SHS51 SILICON STRAIGHT Ø51 LENGH 75 MM 3 1 -$            $0.00
6 08-11-020   SILICON STRAIGHT REDUCER 51mm / 67mm 1 1 29.64$         $0.00
7 5312K646 HOSE CLAMP T-BOLT 7 3 8.38$          $0.00
8 SHCS M6-1.0x10 3 3 0.25$          $0.00
9 OR05-09-019 RADIATOR BUSH 3 1 25.17$         $0.00
10 NOT USED NOT USED 2 3 -$            $0.00
11 NOT USED NOT USED 2 3 -$            $0.00
12 NOT USED NOT USED 2 3 -$            $0.00
13 SHCS M8-1.25x25 2 1 0.51$          $0.00
14 RSWHM8 SCHNORR WASHER M8 2 3 0.51$          $0.00

Total $0.00

Page 45 FUEL TANK
1 08-11-2006   FUEL TANK 1 1 4,058.32$    $0.00
2 08-11-2001   FUEL TANK FRONT PLATE 1 1 113.68$       $0.00
3 08-11-2004   FUEL TANK REAR PLATE 1 1 115.71$       $0.00
4 GA-CC-774 GASKET FUEL TANK FRONT PLATE 1 1 49.74$         $0.00
5 GA-CC-775 GASKET FUEL TANK REAR PLATE 2 1 45.68$         $0.00
6 9263K315  O RING Ø34.1x3.6 1 1 3.55$          $0.00
7 08-11-2002   FUEL CAP WITH BREATHER 1 1 42.45$         $0.00
8 08-11-4008   FITTING BULKHEAD -06S 8MM PUSH FIT 3 1 28.42$         $0.00
9 08-11-4009   WASHER PLAIN STEEL BZP 14.6ID 27OD 1.6THK 3 1 1.22$          $0.00
10 AN924-06D JAMNUT -6 3 1 2.59$          $0.00
11 FA-AK-026 WASHER DOWTY -06 3 1 2.54$          $0.00
12 BHCS M6-1.0x20 16 1 0.31$          $0.00
13 BHCS M6-1.0x25 10 1 0.47$          $0.00
14 08-11-4012   WASHER DOWTY M06 26 1 3.05$          $0.00
15 08-11-4013   LOOM BULKHEAD 1 1 20.30$         $0.00

Total $0.00

Page 46 FUEL TANK
AC-AA-349 FUEL TANK INTERNAL KIT 644.53$       $0.00

16 08-11-4014   FILTER REGULATOR 1 1 89.32$         $0.00
17 WALBRO 255 HP FUEL PUMP 1 1 100.93$       $0.00
18 08-11-4016   VALVE VENT 8MM 50MBAR BLOW OFF 5MBAR VAC 1 1 0.23$          $0.00
19 08-11-2007   FUEL HOSE FUEL PUMP -> FILTER 1 1 55.83$         $0.00
20 08-11-2008  FUEL HOSE FILTER -> FRONT PLATE 1 1 8.19$          $0.00
21 08-11-2009   FUEL HOSE RETURN FILTER 1 1 70.97$         $0.00
22 08-11-2010   FUEL HOSE UPPER PLATE - > VALVE VENT 1 1 0.83$          $0.00
23 08-11-2011   FUEL HOSE RETURN FUEL TANK 1 1 16.40$         $0.00

Total $0.00

ELECTRONIC 12.0
Page 47 BATTERY

1 08-12-2000   BATTERY 1 1 171.79$       $0.00
2 08-12-2017   FOAM BATTERY, BOTTOM 1 1 3.13$          $0.00
3 08-12-2018   FOAM BATTERY, INSIDE 1 1 3.50$          $0.00
4 08-12-2019   REAR BATTERY BRACKET 1 1 21.71$         $0.00
5 08-12-2020   FRONT BATTERY BRACKET 1 1 25.95$         $0.00
6 SHCSM6-1.0X16 4 1 0.51$          $0.00
7 91116A150 OVERSIZED M6 WASHER 4 1 0.51$          $0.00
8 SHCSM5-0.8x16 4 1 0.51$          $0.00
9 91116A140 OVERSIZED M5 WASHER 4 1 0.25$          $0.00

Total $0.00

Page 48 POWER CIRCUIT
1 08-12-030   MASTER RELAY TO BATTERY POSITVE 1 1 67.10$         $0.00
2 08-12-032   BATTERY GROUND CABLE TO CHASSIS GROUND 1 1 77.79$         $0.00
3 CCF4-13-109 MASTER RELAY TO STARTER 1 1 76.42$         $0.00
4 08-12-031    CHASSIS GROUND CABLE TO ENGINE GROUND 1 1 70.44$         $0.00
6 CCF4-13-204 MASTER RELAY 1 1 87.49$         $0.00
7 08-12-4003 SILENT BLOC M5 Ø16x15 2 3 8.00$          $0.00
8 NILNM5x.8 NYLOCK NUT M5x0.5 2 3 0.25$          $0.00
9 08-12-4007   ECU MOUNT GROUND STUD 1 1 -$            $0.00

Total $0.00

Page 49 ELECTRICAL LOOM
1 CCF4-13-100H CHASSIS HARNESS 1 1 3,154.57$    $0.00
2 08-12-020   MASTER SWITCH LOOM 1 1 142.10$       $0.00
3 08-12-023   DA3 LOOM 1 1 843.95$       $0.00
4 08-12-022   STEERING WHEEL LOOM 1 1 290.16$       $0.00
5 08-12-021   BRAKE PRESSURE LOOM 1 1 180.74$       $0.00
6 08-12-025   FUEL CELL LOOM 1 1 91.35$         $0.00
7 08-12-4009 A GEARBOX HARNESS 1 1 812.29$       $0.00
8 08-12-024   REAR TRAVEL SENSORS LOOM 1 1 284.90$       $0.00
9 08-12-038 B  RAIN LIGHT 1 1 222.29$       $0.00
10 08-12-041 ADR STATUS LIGHT 1 1 73.11$         $0.00

Total $0.00

Page 50 ELECTRICAL SENSORS
1 08-12-4016   PRESSURE SENSOR 2 1 231.83$       $0.00
2 CCF4-13-301 THROTTLE PEDAL POSITION SENSOR 1 1 373.27$       $0.00
3 08-12-027    DAMPER SENSOR 4 1 413.92$       $0.00
4 08-12-029   STEERING SENSOR 1 1 294.02$       $0.00
5 08-12-018   WHEEL SPEED SENSOR 2 1 91.92$         $0.00
6 CCF4-13-314 BEACON RECIEVER 1 1 181.20$       $0.00



7 3100T200PG088000 FUEL PRESSURE SENSOR 0-200PSI 1 1 216.22$       $0.00
8 3100T200PG088000 SHIFTING PRESSURE SENSOR 0-200PSI 1 1 216.22$       $0.00
9 HPD SUPPLIED ENGINE OIL TEMPERATUR SENSOR 1 1 -$            $0.00
10 F0089047 GEAR POSITION SENSOR 1 1 265.42$       $0.00
11 439 PM3 POWER CONTROL MODULE 1 1 1,397.84$    $0.00
12 490 GEMS DA3 LOGGER 1 1 1,624.00$    $0.00
13 08-12-014   KILL SWITCH  1 1 496.26$       $0.00
14 HPD SUPPLIED ECU GEMS 1 1 -$            $0.00
15 08-12-019   ECU SUPPORT 1 1 192.85$       $0.00
16 08-12-036   R/H DASHBOARD 1 1 181.76$       $0.00
17 08-12-040   L/H DASHBOARD 1 1 335.88$       $0.00
18 547 GPS GEMS 1 1 502.43$       $0.00

ANT-GPS-SH2-SMA GPS ANTENNA 1 1 35.53$         $0.00
Total $0.00

AERODYNAMIC 
Page 51 FRONT WING

1 08-13-2024 FRONT CRASH BOX 1 1 3,632.21$    $0.00
0 08-13-9001 FRONT WING KIT 1 1 4,714.90$    $0.00
2 08-13-2025   FRONT WING 1 1 2,389.20$    $0.00

3A 08-13-2017   R/H END PLATE 1 1 192.37$       $0.00
3B 08-13-2026   L/H END PLATE 1 1 192.37$       $0.00
4A 08-13-2015 B  R/H FRONT FLAP BRACKET 1 1 261.71$       $0.00
4B 08-13-2003 B  L/H FRONT FLAP BRACKET 1 1 261.71$       $0.00
5A 08-13-2004   R/H FRONT FLAP 1 1 488.22$       $0.00
5B 08-13-2016   L/H FRONT FLAP 1 1 488.22$       $0.00
6 08-13-2027   FRONT FLAP GURNEY (NOT ELIGIBLE) 2 1 -$            $0.00

7A 08-13-2018 B  R/H FRONT FLAP FIXING PLATE 1 1 23.27$         $0.00
7B 08-13-2006 B  L/H FRONT FLAP FIXING PLATE 1 1 23.27$         $0.00
8 08-13-2013   5 MM FRONT WING SPACER 2 1 27.92$         $0.00
9 08-13-2028   10 MM FRONT WING SPACER 2 1 39.31$         $0.00

10 08-13-2029   FRONT WING MOUNT 2 1 82.74$         $0.00
11 08-13-2030   5 MM FRONT WING LIGHT SPACER 2 1 30.16$         $0.00
12 SHCS M6-1.0x45 8 1 0.51$          $0.00
13 RSWHM6 SCHNORR WASHER M6 8 3 0.51$          $0.00
14 BHCS M5-0.8x12 6 3 0.25$          $0.00
15 RSWHM5 SCHNORR WASHER M5 4 3 0.51$          $0.00
16 NILNM5x0.8 NYLOCK NUT M5x0.8 8 3 0.25$          $0.00
17 BHCS M6-1.0x30 4 3 1.02$          $0.00
18 FHCS M5-0.8x20 4 3 0.51$          $0.00
19 FHCS M5-0.8x16 4 3 0.51$          $0.00
20 FWM5 FLAT WASHER M5 10 3 0.25$          $0.00
21 SHCS M8-1.25x60-45 SHCS M8-1.25x60 CUT TO 45 4 1 1.02$          $0.00

Total $0.00

Page 52 REAR WING
1 08-13-102 REAR CRASH BOX 1 1 2,942.11$    $0.00
2 08-13-2012   REAR WING SUPPORT 2 1 65.16$         $0.00
3 08-13-4000   REAR WING SUPPORT SCREW 6 1 4.12$          $0.00
4 RSWHM10 SCHNORR WASHER M10 6 3 0.51$          $0.00
0 08-13-9002 REAR WING KIT 1 1 4,714.90$    $0.00
6 08-13-2008   LOWER MAINPLANE 1 1 1,505.09$    $0.00
7 SHCS M8-1.25x25 4 3 0.51$          $0.00
8 FWM8 FLAT WASHER M8 8 3 0.25$          $0.00
9 HM14-080 JET NUT M8-1.25 4 3 2.79$          $0.00

12 08-13-2020   UPPER MAINPLANE 1 1 975.42$       $0.00
13 08-13-2009 B  REAR FLAP 1 1 666.86$       $0.00
14 08-13-2022   REAR WING CENTRAL SUPPORT 1 1 33.05$         $0.00

15A 08-13-2021   R/H REAR FISH PLATE 1 1 70.04$         $0.00
15B 08-13-2010   L/H REAR FISH PLATE 1 1 70.04$         $0.00
16A 08-13-2023 B   R/H END PLATE 1 1 626.77$       $0.00
16B 08-13-2011 B  L/H END PLATE 1 1 626.77$       $0.00
17 FHCS M4-0.7x12 2 3 0.51$          $0.00
18 FHCS M6-1.0x16 2 3 0.25$          $0.00
19 BHCS M6-1.0x20 2 3 0.51$          $0.00
20 FWM6 FLAT WASHER M6 2 3 0.25$          $0.00
21 FHCS M6-1.0x20 10 3 0.51$          $0.00
22 FWM6 FLAT WASHER M6 2 3 0.25$          $0.00
23 FHCS M5-0.8x16 2 3 0.51$          $0.00
24 FWM5 FLAT WASHER M5 2 3 0.25$          $0.00
25 HM14-050 JETNUT M5-0.8 2 3 1.58$          $0.00
26 HM14-060 JETNUT M6-1.0 2 3 1.78$          $0.00
27 FWM4 FLAT WASHER M4 2 3 0.25$          $0.00
28 NILNM4x0.7 NYLOCK NUT M4-0.7 2 3 0.25$          $0.00

Total $0.00

AERODYNAMIC 
Page 53 ENGINE COVER

0 08-14-9001 ENGINE COVER KIT 1 1,068.71$    $0.00
1 08-14-009   ENGINE COVER 1 1 1,035.30$    $0.00
2 08-14-049   CATCH BOLT BRACKET COUNTER PLATE 2 2 3.05$          $0.00
3 01-5000 PROTEX CLIP 2 1 2.46$          $0.00
4 08-14-048   CATCH BOLT COUNTER PLATE 2 2 5.34$          $0.00
5 201-5000 PROTEX LATCH 2 1 24.78$         $0.00
6 BHCS 8-32x.5 10 3 0.39$          $0.00
7 MS21042-08 JETTNUT 8-32 10 3 0.42$          $0.00

Total $0.00

Page 54 R/H-L/H REAR 
0A 08-14-9002 R/H REAR SIDEPOD KIT 1 1 961.89$       $0.00
0B 08-14-9003 L/H REAR SIDEPOD KIT 1 1 961.89$       $0.00
1A 08-14-007   R/H REAR SIDEPOD 1 1 904.83$       $0.00
1B 08-14-008   L/H REAR SIDEPOD 1 1 904.83$       $0.00
2 08-14-037 B  CENTERING PIN 3 1 20.02$         $0.00
3 201-5000 PROTEX LATCH 1 1 24.78$         $0.00
4 08-14-048   CATCH BOLT COUNTER PLATE 1 1 5.34$          $0.00
5 HM14-060 JETNUT M6-1.0 3 3 1.78$          $0.00
6 MS21042-08 JETTNUT 8-32 3 3 0.42$          $0.00
7 BHCS 8-32x0.5 3 3 0.21$          $0.00
8 FHCS M5-0.8x15 10 3 0.51$          $0.00

Total $0.00

Page 55 BODYWORK 
1 08-14-002 D  FRONT COVER 1 1 995.15$       $0.00
2A 08-14-012 D  R/H RADIATOR AIR DUCT 1 1 527.26$       $0.00
2B 08-14-051 B  L/H RADIATOR AIR DUCT 1 1 527.26$       $0.00
3A 08-14-005 C  R/H FRONT SIDEPOD 1 1 725.03$       $0.00
3B 08-14-006 C  L/H FRONT SIDEPOD 1 1 725.03$       $0.00
4A 08-14-010 B  R/H SIDEPOD WING 1 1 520.56$       $0.00
4B 08-14-011 B  L/H SIDEPOD WING 1 1 520.56$       $0.00
5 08-14-047   AIR DUCT MESH 2 1 77.58$         $0.00
6 FHCS M5-0.8x16 20 3 0.51$          $0.00



7 FHCS M4-0.7x16 4 3 0.25$          $0.00
8 SHCS M5-0.8x16 6 3 0.51$          $0.00
9 FWM5 FLAT WASHER M5 6 3 0.25$          $0.00

Total $0.00

Page 56 FRONT UNDERFLOOR
1 08-14-2021   FRONT UNDERFLOOR 1 1 3,485.54$    $0.00
3A 08-14-003 E  R/H FRONT UNDERLOOR UPPER COVER 1 1 591.04$       $0.00
3B 08-14-004 E  L/H FRONT UNDERLOOR UPPER COVER 1 1 591.04$       $0.00
4A 08-14-2007  A R/H FRONT UNDERFLOOR INT FIN 1 1 116.08$       $0.00
4B 08-14-2006  A L/H FRONT UNDERFLOOR INT FIN 1 1 116.08$       $0.00
5A 08-14-2009  A R/H FRONT UNDERFLOOR EXT FIN 1 1 116.08$       $0.00
5B 08-14-2008  A L/H FRONT UNDERFLOOR EXT FIN 1 1 116.08$       $0.00
6 08-14-2019  A FRONT UNDERLOOR UPPER COVER BRACKET 2 1 15.14$         $0.00
7 08-14-025 B  FLOOR STAY CABLE BRACKET 2 1 29.75$         $0.00
8 FWM5 FLAT WASHER M5 7 3 0.25$          $0.00
9 BHCS M5-0.8x16 15 3 0.51$          $0.00
10 AN960-10L WASHER THIN 10-32 14 3 0.15$          $0.00
11 HM14-050 JETNUT M5-0.8 4 3 1.58$          $0.00
12 FHCS M5-0.8x20 4 3 0.51$          $0.00
13 SHCS M5-0.8x50 2 3 0.51$          $0.00
14 FHCS M5-0.8x16 24 3 0.51$          $0.00
15 FHCS M5-0.8x10 2 3 0.51$          $0.00
16 FHCS 10-32x0.625 2 3 0.10$          $0.00
17 FHCS M6-1.0x20 6 3 0.51$          $0.00
18 FHCS 10-32x0.750 8 3 0.20$          $0.00
19 FHCS 10-32x1.0 6 3 0.12$          $0.00
20 FHCS 10-32x0.750 2 3 0.20$          $0.00

Total $0.00

Page 57 DIFFUSOR
1A 08-14-2023  R/H DIFFUSOR 1 1 3,033.68$    $0.00
1B 08-14-2024   L/H DIFFUSOR 1 1 3,033.68$    $0.00
2A 08-14-2013 R/H DIFFUSOR EXT FIN 1 1 192.83$       $0.00
2B 08-14-2012 L/H DIFFUSOR EXT FIN 1 1 192.83$       $0.00
3A 08-14-2011  R/H DIFFUSOR INT FIN 1 1 201.17$       $0.00
3B 08-14-2010  L/H DIFFUSOR INT FIN 1 1 201.17$       $0.00
4 08-14-2003  EXTRACTOR 1 1 850.30$       $0.00
5A 08-14-2020 B R/H END PLATE BRACKET 1 1 27.61$         $0.00
5B 08-14-2017 B L/H END PLATE BRACKET 1 1 27.61$         $0.00
6 08-14-2016 UNDERFLOOR FIXING SQUARE 6 1 12.44$         $0.00
7 08-14-025   FLOOR STAY CABLE BRACKET 4 1 29.75$         $0.00
8 08-14-056 B  WOOD FLOOR 1 1 504.20$       $0.00
9 08-14-2000 B SKID BLOC 1 1 329.88$       $0.00
10 FHCS M5-0.8x16 11 3 0.51$          $0.00
11 FHCS 10-32x.750 14 3 0.20$          $0.00
12 FHCS M5-0.8x20 16 3 0.51$          $0.00
13 FHCS 10-32x1.0 4 3 0.12$          $0.00
14 FHCS 10-32x0.5 8 3 0.20$          $0.00
15 HM14-050 JETNUT M5-0.8 12 3 1.58$          $0.00

Total $0.00

Page 58 FLOOR STAY CABLE
1 08-14-035-01   A FRONT FLOOR STAY CABLE 2 1 150.59$       $0.00
2 08-14-035-02   A R/H MIDDLE FLOOR STAY CABLE 1 1 164.22$       $0.00
3 08-14-035-03   A L/H MIDDLE FLOOR STAY CABLE 1 1 175.71$       $0.00
4 08-14-035-04   B REAR FLOOR STAY CABLE 2 1 169.63$       $0.00
5 08-14-4000   R/H THREAD FLOOR STAY CABLE CLEVIS 6 1 5.08$          $0.00
6 08-14-4001   L/H THREAD FLOOR STAY CABLE CLEVIS 6 1 5.08$          $0.00
7 08-14-033 C   L/H MIDDLE FLOOR STAY CABLE UPPER BRACKET 1 1 54.11$         $0.00
8 JNM5x0.8 JAMNUT M5x0.8 6 3 0.25$          $0.00
9 HNLHM5x0.8 L/H JAMNUT M5x0.8 6 3 0.70$          $0.00

Total $0.00

DAMPER 15.0
Page 59 FRONT DAMPER

1 600-223-F   FRONT JRI DAMPER 1 1 1,234.88$    $0.00
2 08-15-003   SPHERICAL BEARING TOP HAT 4 1 10.36$         $0.00
3 NAS1304-18 2 3 1.78$          $0.00
4 AN960-416L 1/4 THIN WASHER 3 3 0.15$          $0.00
5 AN960-416 1/4 WASHER 1 3 0.15$          $0.00
6 NA NOT NEEDED, NUT PRESSED INTO ROCKER -$            $0.00
7A 08-12-002 B R/H FRONT SENSOR BRACKET 1 1 24.71$         $0.00
7B 08-12-003 B L/H FRONT SENSOR BRACKET 1 1 24.71$         $0.00
8 SHCS M5-0.8x16 2 3 0.51$          $0.00
9 HM14-050 JETNUT M5x0.8 1 1 1.58$          $0.00

Total $0.00

Page 60 REAR DAMPER
1 600-223-R REAR JRI DAMPER 1 1 1,234.88$    $0.00
2 08-15-003   SPHERICAL BEARING TOP HAT 4 1 10.36$         $0.00
3 NAS1304-19 2 3 1.78$          $0.00
4 AN960-416L 1/4 THIN WASHER 1 3 0.15$          $0.00
5 AN960-416 1/4 WASHER 3 3 0.15$          $0.00
6 MS21042-4 JETNUT 1/4-28 2 3 0.51$          $0.00
7A 08-12-011 R/H REAR SENSOR BRACKET 1 1 16.86$         $0.00
7B 08-12-012 L/H REAR SENSOR BRACKET 1 1 16.86$         $0.00
8 08-12-013 REAR DAMPER POT SPACER 1 1 21.64$         $0.00

Total $0.00

AUXILIARY 
Page 61

1 CCF4-13-9001 COMPRESSOR SHIFT KIT 1 1 285.69$       $0.00
2 ONR-009 COMPRESSOR-ACCUMULATOR LINE 1 1 80.95$         $0.00
3 CCF4-07-013_2 ACCUMULATOR 1 1 242.03$       $0.00
4 SHCS M8-1.25x45 1 1 0.56$          $0.00
5 CCF4-07-028 ASSEMBLY VALVE BLOCK ASSEMBLY 1 1 827.43$       $0.00
6 CCF4-07-011_2 SADEV ACTUATOR MOUNT 1 1 103.71$       $0.00
7 CCPS-338 SHIFT ACTUATOR 1 1 366.36$       $0.00
8 ONR-008 ACCUMULATOR-MANIFOLD LINE 1 1 79.29$         $0.00
9 CCF4-005 DOWNSHIFT VALVE TO ACTUATOR LINE 1 1 101.70$       $0.00
10 CCF4-004 UPSHIFT VALVE TO ACTUATOR LINE 1 1 104.03$       $0.00
11 SHCS 5/16-24x1.25 1 1 0.76$          $0.00
12 MS21042-4 JETNUT 5/16-24 1 1 0.51$          $0.00
13 SHCS M6-1.0x12 3 1 0.25$          $0.00
14 AN960-416L 1/4 THIN WASHER 4 3 0.15$          $0.00
15 MS21042-4 JETNUT 1/4-28 1 1 0.51$          $0.00
16 SHCS1/4-28x1 1 1 0.51$          $0.00

Total $0.00

COCKPIT 17.0
Page 62 COCKPIT 

        SHIFTING COMMAND SYSTEM



1 08-17-2001   HEADREST 1 1 2,035.88$    $0.00
2 08-01-2017  HEADREST CENTERING PIN 2 1 25.57$         $0.00
3 08-17-4000   HEADREST BETA PIN 2 1 1.32$          $0.00
4 08-17-2002   TIE RAP 2 2 10.79$         $0.00
5 08-17-2003   LEGREST 1 1 1,110.48$    $0.00
6 08-01-2009 B  EXTRACTABLE SEAT 1 1 1,624.00$    $0.00
7 08-17-2004   EXTRACTABLE SEAT CENTERING PIN 4 2 10.07$         $0.00
8 08-01-2018   UPPER HARNESS FIXING 2 1 60.89$         $0.00
9 08-17-2005   BELT FIXING LOOP 2 1 170.82$       $0.00
10 SHCS M8-1.25x25 4 1 0.51$          $0.00
11 SHCS M6-1.0x25 4 1 0.30$          $0.00
12 RSWHM6 SCHNOOR WASHER M6 4 3 0.51$          $0.00
13 RSWHM8 SCHNOOR WASHER M8 4 3 0.51$          $0.00
14 FWM8 FLAT WASHER M8 4 3 0.25$          $0.00

CCF4-02-007 LIFT LOOP SEAT YELLOW 1 4 25.94$         $0.00
CCF4-02-008 LIFT LOOP SEAT RED 1 1 25.94$         $0.00
CCF4-02-009 LIFT LOOP SEAT BLUE 1 1 25.94$         $0.00
CCF4-02-005 PLATE MOUNT LIFT BELT 1 6 5.08$          $0.00

Total $0.00

Page 63 COCKPIT 
15 LL-106-001-005-BHMS EXTINGUISHER 1 1 823.63$       $0.00
16 LL-920-100-008-FIA EXTINGUISHER SUPPORT BRACKET 2 1 35.53$         $0.00
17 LL-920-101-003-FIA EXTINGUISHER STRAP 2 1 10.15$         $0.00
18 08-17-4001 SILENT BLOC M6 4 3 20.90$         $0.00
19 FWM6 FLAT WASHER M6 4 3 0.25$          $0.00
20 NILNM6-1.0 NYLOCK NUT M6-1.0 4 3 0.25$          $0.00
21 08-01-2012   EXTINGUISHER FRONT BRACKET 1 1 12.18$         $0.00
22 SHCS M5-0.8x16 1 1 0.51$          $0.00
23 91116A140 OVERSIZED WASHER M5 1 3 0.25$          $0.00
24 SHCS M6-1.0x16 2 1 0.51$          $0.00
25 91116A150 OVERSIZED WASHER M6 2 3 0.51$          $0.00
26 08-17-2010   EXTINGUISHER POWER PACK 1 1 -$            $0.00
27 08-17-2011   EXTINGUISHER COCKPIT LINE 1 1 -$            $0.00
28 08-17-2012   EXTINGUISHER ENGINE LINE 1 1 -$            $0.00

Total $0.00

TOOLS 18.0
Page 64  TOOLS

08-18-100 TOE BAR KIT 1,188.89$    $0.00
08-18-101 RIDE HEIGHT KIT 1,110.73$    $0.00
08-18-016 REAR QUICK LIFT 979.48$       $0.00
RTQLJK FRONT QUICK LIFT 363.04$       $0.00
CCF4-24-010 HUB WRENCH ASSEMBLY 147.18$       $0.00
CCF4-24-050 FUEL PUMP-OUT HOSE 233.40$       $0.00
CCSS-13-102 DOWNLOAD CABLE 253.45$       $0.00

Total $0.00

SET UP 19.0
Page 65 CAMBER SHIM

1A 08-02-2046   Camber shim 1mm - 1 8.12$          $0.00
1B 08-02-2028   Camber shim 2mm - 1 9.14$          $0.00
2A 08-03-2008   Camber shim 1,5mm - 1 8.63$          $0.00

Total $0.00
Page 66 DAMPER SPRING

1B 18I-0700-HT SPRING 700 lbs - 1 123.59$       $0.00
1C 18I-0800-HT SPRING 800 lbs - 1 123.59$       $0.00
1D 18I-900-HT  SPRING 900 lbs - 1 123.59$       $0.00
1E 18I-1000-HT   SPRING 1000 lbs - 1 123.59$       $0.00
1F 18I-1100-HT  SPRING 1100 lbs - 1 123.59$       $0.00
1G 18I-1200-HT SPRING 1200 lbs - 1 123.59$       $0.00

Total $0.00

$0.00
FR.F3 2021 PARTS PRICING   v1

Order Total


